BLLL To:

SIDERTUL SA BE CV

RFCH  SIDB30DIBKRO

AVENIDA PRESIDENTE MASARYK

MEXICO CItYy - oF
- 11570 MX

SPECIFICATIONS
ASPM A6-05n, A9Y92-06a, AST2-086

HERT NO: 22542580
c M P 8
-p9 1.04 023 .D30

tlold Strongth

K81 Mira
58,1 407.5
60.2 415.1

TENSILE TEST RATTIOS
YLDV TENS YLD/TENS
T3 .74

Ship To: §

STORRTUL &h DR CV
402 GRAND CENTRAL BLVD
MILO DISTRIBUTION CENTER

LAREDO
78045

STZE

W4 X 224 / w360 X 32.9

51 Cu Nl
.28 A5 12

Tensila Styength

KaT MPa
81.1 559.2
a8l.6 b62.6

L1850 L030

Order Date:05/07/2010 CERTI]
'O No:PLESA~TUTL

Mill Order No:3733369

. Loacd No:130H868
TX Manifest No:2009019 B arro
us

GRIDE LENGTH

992/572-50 a0 FT / 12.192 M

CHEMICAL hNALYSTS
Cr Mo Sn v Al Nb CE
L0186 002 .003 .18 Y
PHYSTOAL DPROPEREIRS

sq In g cm k] Gage Tength
0.347 2.24 24.0 Bln 200 mm
0,345 2.23 23.4 B In 200 mm

All manufacturing processes ot this produst, including electrlc arc MELTING and continueuns CAS
CMTR compliaes with RN 10204 3.1

"I hereby cortify tRat tho conbents of this roport are correct and aceurate,

All tasts and op

material manufacturer or its sub-contractoxs, when applicable, are in complisnce with the regu
specifiecations and applicable purchasor deslgnated requiroments,”

Signed i im0 o Koo

Yom L. Harvvington: Quality Afesurance Manager

DaterMay. 27, 2010

Signed:

Notary Public (1L app-




